compressoren
 AIRPRESS

HL 425-50 TECHNICAL DRAWING REF. NO.: 36843

RN

RS
©
4 oo Ben

=0
%
@l(o 4‘
L

:

9 85 4§

LS



HL 425-50 SPARE PARTS LIST

AIRPRESS ‘

compressoren

AIRPRESS

REF. NO.: 36843

no. name qty no. name qty
1 | bolt m6x55 8 31 | capacitor cover after 2
2 | cylinder head 2 32 | revolve the electric capacity 1
3 |cylinder seals 2 33 | nutm8 2
4 |valve plate 2 34 | prop up the plank 1
5 |valve plate gasket 2 35 | bolt m8x25 4
6 |valve clack 2 36 | direct shipping links 1
7 | sell the son 4 37 | connect the connector 1
8 |cylinder 2 38 | curved head of right angle 1
9 |cylinder gasket 2 39 | eliminate the sound machine 2
10 | piston ring 4 40 | protection (built-in) 1
11 | oil wreath 2 47 | bolt m5x8 2
12 | piston 2 42 | junction box 1
13 | piston pin 2 43 | stator 1
14 | circlip 4 44 | rotor 1
15 | conncting rod 2 45 | brearing 6205 1
16 | rubber gasket 1 46 | wave washer d35 1
17 | respirator 1 47 |leave the heart switch scaleboard | 1
18 | crank case cover 1 48 | leave the heart switch 1
19 | bolt m6x16 3 49 | the electrical engineering cover 1
20 | oil leveler 1 50 Itiaedptlgtnefreeze cover blocks 1
21 | bolt m8x20 left 1 51 | bolt m6x30 3
22 | flat gasket ¢8 1 52 |fan 1
23 | crank 1 53 | block the turn 14 1
24 | bolt m8x30 1 54 |lead the breeze cover 1
25 | crank case 1 55 | bolt m5x12 5
26 | bolt m6x30 3 56 |nutmb>5 5
27 | sealingring 1 57 | fan cover 1
28 |brearing 6205 1 58 | from offend the bolt st4.8x16 5
29 | start the electric capacity 1 59 | the high pressure tube 1
30 | capacitor cover before 2 60 | nut m8 4

@» | makes work easier



AIRPRESS ‘

HL 425-50 SPARE PARTS LIST

compressoren

AIRPRESS

no.

name

qty

61

unload the lotus tube

62

the outside is hexangular bolt
mM8x25

N

63

one-way valve

64

axle

65

wheel

66

block up the head

6/

nut m10

68

flat gasket ©10

69

spring washer

70

the catchment fill

/1

bolt m8x25

72

rubber mat

73

flat gasket ©10

74

defend the loose nut m8

75

tank 50|

76

plug line

77

combine the tight nut

/8

the support is total to become

2|2 =2 2N ININ 2N EAEININININ -

79

quickly change to deal with con-
tact

N

80

safe valve

81

pressure gauge 40

82

pressure switch

83

rubber hand handle

RN RN NG T Y

REF. NO.: 36843

@» | makes work easier



